% CREALITY

Ender 3D Printer User Manual
SDITEN#N{FE AP

Ender-3 V2




Content 8z

Dear Consumers,

Thank you for choosing our products. For the best experience, please read the
instructions before operating the Printer. Our teams will always be ready to render you
the best services. Please contact us by phone number or e-mail address provided at
the end when you encounter any problem with the Printer.

For a better experience in using our product, you can also learn how to use the Printer
in the following ways:

View the accompanied instructions and videos in the TF Card.

Visit our official website www.creality.com to find relevant software/hardware
information, contact details and operation and maintenance instructions.

GBI =R

RSB RR (B QAR = 4EB07 S 0 T IR A S (B, BB Z Al (F A 2 AR
B, FRIR IR BEE T TIRF.

B = LRI PABI LA SN SR B M RBIARS  E BT PEIRIBE AR, B
VB PERFTIRMAY B IE. B S A TR R

AT BB BRI B9 d, EIERT UM LU T A TUIREUR & IR ERIIR
FEHUE AR - IRE] LAFE TR R PR EIAE X e IR BR e AR 4T,
AUIR=EE M www.cxsw3d.com (R LIEFRAUER = 45 M S HABK IR B R 75 2.
REBRIEIRERAFED) .

Notes
{ERTA

Product introduction

REEN
Spare parts
TEHER

Assemble the 3D printer

4RE3DFTEN,

Use the 3D printer

EFISDFTENHL

Start printing
BIRFTED

Wire connection
BRI

Trouble shooting
HFEG1E



NOTES #msum

1.Do not use the printer any way other than described herein in order to avoid personal injury or property damage.

2.Do not place the printer near any heat source or flammable or explosive objects. We suggest placing it in a well-ventilated, low-dust environment.

3.Do not expose the printer to violent vibration or any unstable environment, as this may cause poor print quality.

4 Before using experimental or exotic filaments, we suggest using standard filaments such as ABS or PLA to calibrate and test the machine.

5.Do not use any other power cable except the one supplied. Always use a grounded three-prong power outlet.

6.Do not touch the nozzle or printing surface during operation as they may be hot. Keep hands away from machine while in use to avoid burns or personal injury.

7.Do not wear gloves or loose clothing when operating the printer. Such cloths may become tangled in the printers moving parts leading to burns, possible bodily injury, or printer damage.
8.When cleaning debris from the printer hotend, always use the provided tools. Do not touch the nozzle directly when heated. This can cause personal injury.

9.Clean the printer frequently. Always turn the power off when cleaning, and wipe with a dry cloth to remove dust, adhered printing plastics or any other material off the frame, guide rails, or
wheels . Use glass cleaner or isopropyl alcohol to clean the print surface before every print for consistent results.

10.Children under 10 years of age should not use the printer without supervision.

11.This machine is equipped with a security protection mechanism. Do not manually move the nozzle and printing platform mechanism manually while booting up, otherwise the device will
automatically power off for safety.

12.Users shall comply with related nation and region’ s laws, regulations and ethical codes where the equipment or produced prints by it is used, and users of our product shall not use
aforesaid products to print any end-use products,objects,parts or components or any other physical prints that violate the national or regional laws, regulations and ethical codes where herein

referred product and produced prints by it is located.

LIBDEREAEAIR AT R BRI T ERERAN, BRERNEINNSHENV K,

2 BEDR AR ERE Z A IR RS IRMHE, BB ATURE B[R, D ERIFIER;

SVRDRFTEMNURBEEIREIIRA S E BN RERIFREA, MRS ENIITENRE;

A4 EWER SIEFFEM, LIRS R BT K ZEMA 8313 1F

SRR EI RN ERAM REREANE, FEAAIHR BIRE, BRELFRIEEH AL = FLIEE;

6. IE7NTEFT ENAL TAEB R ARRSIE LAKARR, AR LE ISR 2105, B A S HE;

TORDERIEN S M FE RS, LB AT shEb sy A B BHEMRE NSRRI S

8 IEFTENE R E R F A KRR BB TRk ERFEMBIE T8, BB B A FAREK, LRI 2 5;

O B AR, ERERTEIRR T, BT RTINS EE, HERCHERFTEN L SH EHRY);

10\ FIRTEL0S LUTBY) LE, EDTERB AR KB ENIBER MEREH, UREHASHE;

1L AHIRE R2RIPHH], BEDEATUIRS T Fa RS shBEA R FTENT aiie, TR E S Bohkf B RIRR;

12\ ERENETRET N RS RGP AN ERIHMEER AN, 18 TR SR, TR ERRE RITNERIRET I RS RSN E .
BRI EBVERIF mE o



Product introduction

NN
BEEN

1 XE-axis kit XEX£E 1

2 X-axis limit switch X$#PRAIFF =

3 Print platform $TEDFE &

4 Y-axis tensioner Y3k 288

5 Tool box TR&

6 Nozzle kit BikEH

7 Material rack and spool holder 128 Ko} &
8 Z-axis passive block Zii#EnR

9 X-axis tensioner Xjh3K 83
10 Screen BRRE

11 Knob switch KesAFF %

12 Machine base #|83/EE

13 Power supply IR

14 Voltage regulator BBEETIRY
15 Y-axis limit switch Y4BRALFF %
16 Y-axis motor YA EB#]

17 Indication knob ¥&RieH

18 E-axis motor E3fEEH]

19 X-axis motor XHEBAHL

20 Coupling BX#H83

21 Z-axis limit switch Z4PR{IFF %

22 Z-axis motor Z4HEEH],

23 Power switch and socket HBEFF % {EEE



Equipment parameters

RESI

Basic Parameters A2

Model | S Ender-3 V2
Print size | AR~ 220*220*250mm
Forming technology | A ZU A FDM
Number of nozzle | Bik# 2 1

Layer thickness | {TENRE

0.1mm-0.4mm

Nozzle diameter | B E R

Standard | 7B 0.4mm

XY axis precision | ¥4 +02mm
Filament |4TENATEL ®1.75mm PLA
File format | #5180 STL/OBJ/AMF

Working mode | fTEN75 =

Memory card offline printing or online printing |7 &£ At T ENSKEXANFTEN

Compatible slicing software | PIZRA ) 204

3D Creator Slicer, Repetier-Host, Cura, Simplify3D | I8 =417 5 24 Repetier-Host. Cura. Sirnplify3D

Power specification | B8R

Input | %\ :AC 115/230V 50/60Hz Output | ¥t :DC 24V

Total power | BIhZE 350w
Hotbed temperature | AFEE <100°C
Nozzle temperature | B RE <250°C
Resume printing function | BrE84i4T Yes| B
Filament sensor | #iH& No | R #¥
Dual z-axis screws | X Z3HL+F No | Rz 5
Language switch | 1& & t)#ft English | #32

Computer operating system| B8R E RS

Windows XP/Vista/7/10/MAC/Linux

Print speed | ¥TENIRE

<180mm/s, 30-60mm/s normally | <180mm/s,iE & #930-60mm/s




Spare parts
TEEES

o Printer base x 1

JRREEA

X-axis tensioner x 1

XEhoKEER

Z-axis profile(left) x 1
e 4B ()

o

o Display kit x
BRRAN

1

e Z-axis motor kit x 1

ZHEB AL

Z-axis profile(right) x 1
ZiRH ()

Gantry profile x 1

@

pANE N nkiy g

Nozzle kit x 1
BikEH

Z-axis limit switch kit x 1
ZAAPRAIFF AR

%
@ X-axis profile x 1
heuthyy

Z-axis passive block x 1

ZHhENR

XE axis kit x 1
XERRZE 14

T-type screw x 1
TEIZHF



Spare parts
TS

Material rack x 1
R

0

Metal blade x 1

ERBYFT)
. Hi @ Storage card and card
reader x 1
D EERAIR RS

Blue line claw x 2

Eagk

x

M5T nuts x2
M5 TRUZ &

@ Indication knob x 1
izl

Ve

®

~ Accessory tool list Bt TRES

A

e
7@
N @
e

o

Material pipe and nut x 1 2020 profile cover x 2 Synchronous belt x 1

KERERERIES 202084 & BEZ
Diagonal pliers x 1 Cable tie x 1 Needle x 1
3 / L Bt

Wrenches and
screwdrivers x 1

Pneumatic joint x 2
[opiesk

—
Power cable x 1 P
m@ IR [“P—

= g RERRLT)
Hexagon socket flat round @ Hexagon socket countersunk @ Hexagon socket head spring
head screw M5X8 x 2 head screw M4X18 x 2 washer combination screw
A7 FEKIRETM5X8 A7 ATRIRETMAX18 M5X25 x 5 7S A AT Sk 5%

HBIHBIREIMEX25

Hexagon socket head spring washer Hexagon socket flat round Filament x 1
combination screw M5X45 x 5 head spring washer combi- @ E=21
A7 AR KRR S IRET nation screw M4X16 x 5
M5X45 A7 ATFEKRBASIRET

M4X16
Hexagon socket countersunk @ Nozzle x 1
head screw (black ) M4X14 x 1 L1

PR7SATIRIRET (FB) M4X14




1 Installation of Z-axis limit switch kit and Z-axis profiles
TRZIRAIFF AL, ZHEM

Long &

o Printer base x 1
REEAA

Short 58

i

Install Z-axis limit switch
aligning with the profile.
REZHIRILIF X, SEMITT

e Z-axis profile(left) x @ Z-axis profile(right) x
5B (D) Z5hEM ()

e

Step: Put the endstops sensor on Z-axis (left) like the picture above. Then use the four pieces screw
M5X45 to fix Z-axis with the base.

P IBRERBLETZMEN () WLEE, B4FNSRARELEEASBITMOXASK 2 8 21E
[REER M L,

0 Z-axis limit switch kit x 1 @ Hexagon socket head spring
ZHAPRAIFF XA washer combination screw

M5X45 x 4 R7<AEEKEE
HEBEIMEXA5




Install Z-axis motor kit and t-type screw
TREZMEHAM. TR

@ T-type screw x 1
TEIHF

e Z-axis motor kit x 1
ZHhER M AR

Z

@ Hexagon socket countersunk
head screw M4x18 x 2
R7NATKIRETMAX18

Steps: Lock the T-shaped screw rod on the Z-axis motor component, and then use two M4X18 screws to
slightly lock the Z-axis motor component on the profile (as shown above)
SR BTELITHERZMENAN L, AERATMAXISBEFZMENAMHMMEETREM E WLEER) .




Install pneumatic joint, XE-axis kit and synchronous belt
RESHIEL. XEWMALE. BEHE

Put the synchronous belta
long this direction.
B AAERSE
XE axis kit x 1 X-axis profile x 1
XEHHZR XA A
L
.
@ Pneumatic joint x 1 Hexagon socket flat round RN AN @
SEptEk head spring washer com- -

bination screw M4X16 x 2
A7 TR BAESEET

M4X16
c / Step: Tighten the tube connector by open end wrench. And fix the XE-axis kit with two pieces M4*16 screw. Put the
timing belt through the XE-axis kit with direction same as the picture.
Synchronous belt x 1 Open-end wrench x 1 FIR: ESEEANBAAORFITE; BRBIMAXI6IRE], BXEMAGEEEREM L, BRSHFIXEMAtCEIRRS
e AORF #1E) EER,




Install Nozzle kit, Z-axis passive block
REBLEM . Z5iEaIR

Nozzle kit x 1
BREH

Z-axis passive block x 1

ZHIRENR

Z

Hexagon socket flat round head
spring washer combination screw

M4X16 x 1 7S FE K BAESIRET
M4X16

Steps: Put the synchronous belt into the profile along the v-wheel of the nozzle kit . When pushing it into the
middle, as shown in the figure; lock the z-axis passive block with one M4 X 16 screw.

SR BRSFNEEMERAEBAEMRNIVIREH# M, R, N EET; B1FIMAX16E K EETIFZ
IR EDIREE.




5 Install X-axis Tensioner

LERXHK 2R

-

e X-axis tensioner x 1
XEh3K 2

Z

@ Hexagon socket flat round head
spring washer combination screw
M4X16 x 1 R7ATEKHBATE
£TM4X16

z

Hexagon socket countersunk
head screw (black) M4X14 x 1
R7SFITIKERET (B) M4X14

BHEREE

Plastic thumb nuts %\@
e

Tensioner blockﬁﬁ;?ﬁ

SKERAIR

Installation diagram
RETRE

Diagram of complete installation
RETHTEE

X-axis tensioner

base X3k & EE

Tensioner block

SKEAIR

The location of copper sleeve of synchronous belt

BHHRERNIE

Section diagram of synchronous belt moving E$#ELLIEREE

Steps: Insert the timing belt into the tensioner block, and put it into the X-axis tensioner together with the timing
belt, tighten it with a plastic hand screw nut, lock Z-axis passive block with one M4X16 screw, and then lock the
M4X14 screw.

FRBRESHENKENIR ERRS H—EEH XK RS, KRR F IR 8I7E; B1PMAX 162 TR © S BT 231K
MR _E, AR EMAX14885T,




Install the z-axis moving kit and adjust the tightness of X-axis and
Y-axis tensioners w&zuishArs @BFHX, ik ESnEE

Tips: manually rotate the X-axis and Y-axis

S SLLLLLLLITLD 2 tensioners to be the approprate tightness.

: Refer to A: the difference between the nut

: and the screw (protrusion) is 0-3mm. The
reference standard is to press the synchro-
nous belt with a little tension. Too loose or
tight belt will affect the printing effect, and
too tight belt will to break.Refer to B: nut
flush with screw.

1REE  FRhiEX. VioK R 2R L B S IEMM R E,
ASE 2B 5125] () #8Z0~3mm, BRI
FREERSHE—RKARSERE, D
I EHEHMFTENNR, R R e &R
S ARk, BSE 1R S5IRET 5T,

Take the fifth step: assembled components
AGEERY TR N

Front IE@E

Steps: Make the Z-axis moving kit insert the two ends of the Z-axis profile along V-wheel on both sides. As
shown in the figure above.The profile moves smoothly up and down along the Z-axis, and it will not fall

off by itself.
SRS A G, AEMIAVRIENZHEM R R G0 LEFR) , BEZHEM ETERDIRG, FBRARE.

Take the second step: assembled components
AAEE L SIFRAG




7 Install the gantry profile,display kit

RERENREEY . BREAH

f@

Gantry profilex 1
R 15 BB

e Display kit x 1

ETRAMF

Hexagon socket head spring
washer combination screw
M5X25 x 4 7 A EHE K AE
HIRET M5X25

Connect the display cable
ERETRRE

]

Steps: Install the profile of the gantry frame on the upper of the gantry frame with 4 M5X25 hexagon socket

head spring combination screws; firstly connect the display cable, then use the hex wrench to fix the 4 screws

on the left side of the display module with the machine, locked the screws as well.
HB A NN AEE S ERASIBEIMOX 258 21 152 ERMEETE I 150 Lk i B RLEELT, BANSAA

RFRERBRAFAMATIRL SHEEBERNAT,




13

Install material rack, gantry cover and indication knob
RERR, BME ISR

Material rack x 1

% Material pipe and nut x 1
FEREREGR S

@ 2020 profile cover x 2
2020844 5%
@ Hexagon socket flat round
head screw M5X8 x 2

M7 AT EKIRETM5X8

M5T nut x2
M5 TEUZE

|

Steps: Put flat round head M5X8 and M5T screws into the material rack(as shown), place the spool holder on
the rack and fix on the profile with screws(as shown); Put the indication knob on the motor shaft and then
place the 2020 profile cover on both side.

S G FEKIBEIMSX8RMSTRIES R ES KIS E (N LER) , IBRRHRERR LT EHRES, REEE TR
L QN EETR) BRI EEE N B, 32 LA AmIAm202084 &,

Indication knob x 1
izl




Wire connection

Connect X, E, Z-axis stepper motors according to the yellow label on the 6pin (4 wires) port
Connect X, Z-axis limit switches according to the yellow label on the 3pin (2wires) port
Plug in the power cord (as shown) and toggle the switch to turn on the power

BSD

@ Power cable x 1 Blue wire clipx 1
Bk

IR

X. E. Z-axis motor port

X E Z3ER O

X« Z-axis limit switch

XS ZEPRALFF X

RERE

®©

ZiR6pin (41R%) KO L HSIRERTEREX. E. ZHS #EBN

Z-axis limit switch
ZHAPRIUFF X

Z-axis motor port

ZH RO

#ZiR3pin (21R%) IO LA BREIRTERX. ZHRAFX
mEmRE (WNREE) KaFRITHRIR

Insert the Teflon tube into the
pneumatic connector (also insert
the blue wire clamp)
BEHERERASREIEL (BREA
PEREEE )

Caution

@®Select the correct input voltage to match

your local mains (115/230V)

@®Damage can occur if voltage is set

incorrectly.

@ Connect the power cord and turn the

power switch to 1 to turn it on.

O IR IEFRR RN BB E I ICE IR A A it B R
(115/230V)

OURBERBENER, FTREREMBRE,

© EIREIREFIGRIRAXIKE EEIATFAN,

Do not connect or disconnect the cables
when the machine is powered on.

S ERERA, H)E R .




15

10| Bed Leveling #+Fa

Prepare

CREALITY
Y]
Print
Preheat PLA
Ass Preheat ABS

S 24/07C

(V) 100%

CREALITY

PLAFIH

Prepare

Auto home

Set home

Preheat PLA

Preheat ABS

G 24 /0C

100%

RER=

PLAFI

Twist the coupling to raise the X axis
to the position as picture shown.
During the leveling process, please do
not touch the Teflon tube and nozzle
cable.

HiABEEEIRR, 7RI XHE;
BPIER, BAERREEER
IS Sk HF 2o




1. Move the nozzle near the top of the leveling nut. Screw the nut and adjust the distance between the nozzle and the printing platform. The distance is about 0.1mm.
(Thickness of a piece of A4 paper)

2. We can use a piece of A4 paper to assist in leveling, so that the nozzle can just scratch the A4 paper. Adjust the leveling nuts on the four sides in turn until you can feel
the slight resistance from the nozzle when pulling the A4 paper.

3. Test the distance between the nozzle and the print platform is enough or not. Repeat the above steps 1-2 times if necessary.

LBHBEEFTRE LW, IThRE, BTITENTAREE_SLTHFEERE, BELR0.1mm. (—KAMRNEE)

2 HA T AR B —KAAR BB T, (EHIERIFRETEA4R EF=ERIR. RORTEARII MO L BITFIRERIET, RUTEEEDITEHIEHA4REY BERS 23k B IRV ERPE 77,
3MHTEGEEREESE, MELENEE FRPEL-IR,

O]
1
— ® J]E
L}
®
The nozzle is too far away from the (D
platform, so the consumables can not .
adhere to the platform. The nozzle is too close to the platform,
TEMEE T A AT, EM TR TEA b the filaments are not extruded sufficien-
tly, and the nozzle is damaged to result
@ inplug. It' s easy to scratch the printing
platform.
The even filament adheres right on the TR T & A, FEM BT 2, B O,
platform. IEREK BMAHTENT &,
FEMBTHIEY S, MR a




17

12 Preheat

FoFR

VAN

Method 1

Prepare

* Move

CREALITY

48 Disable stepper

e

%

Print

®  Auto home

2« Set home offsets
o

ABs  Preheat ABS

24 f0°C

(V) 100%

Note: The Ul information is only for reference, the actual Ul may be different.
AR RENHESE, LEREUAUIE,

il

CREALITY Bl

B B

BER=

BERS



Preheat
i

NN

CREALITY

Method 2

CREALITY

Control

-

& Temperature >

.

P

S

Back

Motion

Storage configuration

Read configuration

configuration

by

Temperature

emperature

Bed Temperature

Fansi

R

P4 PLAMFAIGE

a5 pp:

Note: The print preheating standard
is adjusted at the factory, PLA
preheating standard: nozzle
temperature 200 °, hot bed
temperature 60 °, ABS preheating
standard: nozzle temperature 240 °,
hot bed temperature 70 °.

If you need to adjust it due to
printing materials or other reasons,
you can adjust the parameters on
the interface home page control —
temperature — PLA / ABS preheat

setting.

4F, PLATRAVTOR | MR 2 200°, AR
JBEE60°, ABSTRFAMR A | IR EE240°,
ARBETO0%

ERITENME S HMRERERE, 7]
LATESRE & DUEHI—BE—~PLA/ABS




19

13

1.When waiting for the temperature to rise, please

hang the filaments on the material rack.

LIEEEFRIRE A, EREMEERA L.

For better printing, the end of filament is as shown
in the figure.
AT IRFFERATEN, FEM BRI B R, INEFAT.

Load the filament

EH

_ \
= \\‘\\.
‘X\V{ 2

=

&

2, Press the extrusion spring and insert the filament until the nozzle along the extrusion. When
the temperature is up to the target temperature, the filament will come out of the nozzle,nozzle,

and complete loading the filament.
REFTHRE, FEMAEFENIBAEERRUE. YRERINZE BIHEN, AT UERIREAE MRS, EHTM.

Replace the filament:

1.If no filament in the nozzle, cut the filament at the extruder, put the new filament into the tube, and until
the filament arrives on the feeding tube.

2.If filament in the nozzle, heat up the nozzle to 185°+, draw out the filament, and then replace the filament
according to step 1.

3.If replace the filament during the printing process,adjust the printing speed to 10%, and then replace the
filament according to step 2.

SEIRFEM

1R ERIFFIATTED, FEFILHT NS FEM BT, BIFEMEEREN, EEIEMRENSHE AL,
20EBEITENRRHT , EERBIEMMAET 185+, B ML, B2 L RIEMEM.

3ITENE 2R EIRFEM, IETENREIR BB T910%, SRS BIFEIRFEM .




. .
14 Start printing x
® -
\h?]—Eﬂ @ Add Printer . .
E/}\ Machine Settings
1 crsiyners
e ~ _crealieysn Printer Settings Printhead settings
ety Ecr (@) Gl @i X oniceh Xemin
— O creality CR10Mini )
gt | | waragesrieers| Q  creality Cr-100 — .
i O Crelity CR105 {oepey
| QO Creality CR-105 Fro 2 Height) sz
| O creality cr-1osé
| O creality cR-1055 Build plate shape o
Q creality cr-20
| Origin at center
O Creality CR-20 Pro g ] Gantry Helght
Q creality cr-2020 Heated bect
O creality CR-3040/CR 30405 ot flavor Nurmber of Extruder
| O creality CRoaodn
! @ GElEs Start G-code End G-code
O creality CR5080
| | O CrealiycRsos0 201 ¥500.00 Y500.00 Z100.0 661 :Relative positionning
| Printer name | CrealityEnder-3 1203 ¥500.00 Y500.00 Z10. 00 61 E-2 F2700 ;Retract a bit
1En4 PEIN 0 RiMN A THNN 1 R A 2 B Rerrant
|
|
‘ =
swova

3. Select language—Next—Select your machine—>Next—Finish.

>>
AA @ sRBFTEn x

Load

@‘I’#

Creality Creality Slicer Creality Shcer

@ o THBRE
iyt
ceakynes
¥ Creslity3p HONRER ek R E
Creality ER-10 iy
8 Erea\;g CR-10 Mini D XBelE
H H 3 Creality CR-100 o . . . .

1. Double click to install the software. | REEH {4+ N LD RELE 4.0pen Creality 3D slicer — Load (Read file) — Select file.

O Creality CR-10S Pres = . . N N N
2.Double click to open the software. | T2 O cremitycR 1054 2B HEA(E FIF IR =4 R —Load GREU ) & o

O Crealnycriss TR -

O crealitycr-20

O Creality CR-20 Pro & [ e

O CrealitycR-2020 AR s

O Creality CR-3040/CR-30405

8 Erea\:tyER-ADAEI Greode UG

Creality CR-5
® crealychaosn F i G-code %% G-code
MM 201 X600.00 ¥500.000 2100.0 681 ;Relative positionming
et [ cremyenders: | | |05 10000 00,00 0,00 || 61 37 FeTo Rt o bie

3ARRBEIFIB S > Next> X R B~ Next—Finish, SAUE E. 20



21

Start printing =x3780

When printing for the first time, please level the platform first, otherwise it will easily cause nozzle damage, plug and scratch the printing platform.

BEURFTENRY, B50IRT, BNE ZEMBKIRA. K, BIFTEIT &

|
5.Generate G-code, and save the gcode file to TF card. 6.Insert the TF card — press the knob — select the menu
45 G KB~ RERTFR — the file to be printed.
HATF R T e > S E S e > EITENM S 4
File names must be Latin letters or numbers, not Chinese Notes: For details on the software instructions, please refer
characters or other special symbols. to the slicing software manual in the memory card!
XHEZFRAT FEEHF, TN FREMBFT AT S, BRI RIS, B NEERAT ARG A FM!




Start printing

ERITED

Print

FTEN

CREALITY

Print Prepare

N\

Control

24 /0°C 24 /0°C

CREALITY

File selection

Back

24 f0°C

0.00

Printing

Printing Time S Remain Time

00: 40

TEXT1.gcode

40%

=~ 01:00

TEXT1.gcode

40%

Oy RREgiE
U
01: 00

22



23

Wiring connection

RS IRS

Controllable
an port

AEREBEO

Fuse

R
Power port
BIREAD [T

X-axis motor port

XD

Y-axis motor port

ViR HED

Z-axis motor port

ZHEAED

Extrusion motor port

BrieAED

TF card slot

TFRi&

8@

T

l

T

eV

]

PP I

!

fisiitiiifikes

l

uio

Qidl'}
|

|

|

7 [aEr| -
46|90
45{N2r]

e

l

Normal fan port
BHREED

Hotbed
wire port
RN

Nozzle wire
port
Bk EdED

Pre-set port
O

X-axis limit
switch por
XERPRALFF
*#0O

Y-axis limit
switch port
YHHPRAIFF
*#E0

Z-axis limit
switch port
ZHPRAIFF
ESn)

Micro USB port
Micro USB#O

Screen port
ErREEO

BL-Touch optional port
BL-touchf&Z 0O

Nozzle thermistor port
LSSt ezt |

Hotbed thermistor port
ARASERREZEO




Trouble shooting

Workflow Fault diagnosis Fault cause Fault handling

1. Wipe Storage-card

Filenaming Change the file name to English and
number format

N Storage-card I—' 2. Format Storage-card
3. Replace Storage-card

Otherdocumentsare

printednormally ornof 2.Using repair software to repair the model

<

1. Move model position and slice again
Slicer |—*| b g

1. Reconnect circuit
haff l—»
e — | 2. Check by substitution

R 1. Reconnect circuit
v |L|m|tSW|tch | 2. Check by substitution

N | Hotbed l—‘| 1. Reconnect circuit

Hotbedis

Thedisplay of
heated ornot

tempisnormalorno N —>| Thermistorl—‘| 1. Reconnect circuit

Y

Heatthe q
eating tub ircui
nozzle N }" Ingtu 4—‘| 1. Reconnect circuit

Thenozzleis

edisplay of humidity
heated ornot B ;

isnormalornof

1. Reconnect circuit and lock the screws of
thermistor

1. Slice again

Printing when Dislocation
¥ 2. Adjusting the tension of synchronous belt

N—>| Thermistorl—‘
filament-push ornof

l_
l_
l_
l_
l_
l_
|_
-

Slicer\Sync-
hronousbelt
Y

1. Secure the screw on the top of the extursi-
on gear

N Filament-pus| N | Extrusion
orno | gear loose

Finish )N heEmotor

otatesorno

Y N
efilamentis
Y| Others

. 1. Remove surface defects of filaments
N | Filament | 2. Replace the filament

l_

N | E motor 1. Reconnect circuit
| 2. Check by substitution

l_

Process
result

Result feedback

Problem solved

Component damage, replace
continuously

Unknown malfunction, please
contact the after-sales

24



25

R

TIEREE WIS ERE IR

1. B
2 AR
3. B E

FHia

1. X BB RXBFER

1. SRR EHER A
2 EREERHEERE

< | 1. L A5
& | ok 2 BBEE

o BeER o 1. IR, 455
EE—>| AT l——| B

I AR F———% 1. B

| mARE F———% 1. HEAK

2‘— —-| A |—>| L B4 RRSERS S

L EH A
|*’J’*/ REA T 2 mEAsenE

E———*kﬁﬁ%%#————% 1. REHTH i ERTRZZ

7 T

] 1. AR R T
E"| #H I—’| 2. EiFEh

< [ 1. EEH
& | T 2. PEEIRE

T

SRR

_’

BRI

RAMERRER



Due to the differences between different machine models, the physical objects and the final images can differThe
final explanation rights shall be reserved by Shenzhen Creality 3D Technology Co., Ltd.

EERNEARE, NS EREBMES, AW, SERRARYIHB=ZARARASME.

SHENZHEN CREALITY 3D TECHNOLOGY CO.,LTD.
11F & Room 1201,Block 3,JinChengYuan,Tongsheng Community,
Dalang,Longhua District,Shenzhen,China,518109

Official Website: www.creality.com

Tel: +86 755-8523 4565

E-mail: info@ lity.com cs@creality.com

eal

RYTEIE=ZHERRFRAE

AT RERAOREGERMHREHTWEE=1201, 11=Z
NEIL: www.cxsw3d.com

R #LL: 400 6133 882

0755-8523 4565




